SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

| um o» Spect
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 db’.ue BPURIOUS LINE ABS PABS 20 th‘.‘P' 'PIIH[{E‘]J IS_LINE_ABS PASS
10 dém ﬂ\ 10 dBm T t
ode ! 0 dem |
-10 dam \ -10 dem J ‘
SPURIDUS_LINE_ABS ) 20 dem ] \ I
AN | (I
40 dBm | . H0 dBm e,
: et NI I\ S
0 ¥ -
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.49353 GHz -43.97 d8m -18.57 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.35 dBm -10.65 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49591 GHz -42.15 dBm -29.15 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -19.49 dBm -9.49 d8
2496 GHz 2.499 GHz 1.000 MHz 249870 GHz -34.32 dém -24.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57167 GHz -37.89 dBm -27.89 d8
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -20.69 dém -10.69 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57503 GHz 45,74 dBm 3274 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50039 GHz 19.40 dBm -10.60 dB 2.576 GHz 3.505 GH2 1.000 MH2 2.57614 GHz ~46.34 dBm ~21.34 dB
: . X . . .
) Ve il

Date: 11.NOV.2019 23:14:33

Date: 11.NOV.2019 23:18:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

vectrum ué:' Spect
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKAES_ PAES
20 abipe_§PURIOUS LINE ABS o0 dhipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
o.ds - i dBm "7‘
-10 dBm ; k10 dem l
SPURIDUS_LINE_ABS J -20 dem 1 I
-30 dBm ,.r""- -30 dBm 4
e - L i,
-4 dem [ 40 dem ]
- iy
e -50 dem
50 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[[Start 2.565 Rz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW |___Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
2478 GHE 2.494 GHz 1.000 MHz 249393 GHz ~36.01 dam -11.01de 2.565 GHz 2.570 GHz 100.000 kHz 2.56718 GHZ .27 dBm -24.73 0B
2,494 GHz 2.456 GHz 1,000 MHz 2,49584 GHz -32.46 dém -19.46 dB 2.570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -28.72 dBm -18.72 dB
2436 Gz 2.499 GHz 1.000 MHz 249883 GHz -25.61 dém -15.61 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57118 GHz -30.05 dBm -20.05 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -27.13 dm -17.13 dB 2575 GHe 2 578 Ghs 1,000 Mz 2 e7507 oHe ~33.89 dom ~20.88 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50285 GHz 5.20 dBm -24.80 d& 5576 CHz 5505 CHe 1000 M2 S er61s oha a5 e D92 48
T - - - - .
Il e i

Date: 11.NOV.2019 23:15:13

Date: 11.NOV.2019 23:18:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-21 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o )
= Spe
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 dbife_BPURIOUS LINE ABS 20 chife_$PURIOUS L INE Artl\. PAES
10 dBm ﬂ 10 dBm ”
ode J} l\ 0 dBm J \
-10 dem -10 dBm !
e [ I —
SPURIOUS_LINE_SBS H | l' \ [
-30 dém I l\l ‘“ ﬂ 0 dem n f \
-40 dBm A dBm T ]J
AN | P N | L e
EREED “‘ SW* ‘
I ¥
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48507 GHz -46.37 d8m -21.37 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 21.12 dém -8.88 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -36.50 dém -23.50 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -26.27 dBm -16.27 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49645 GHz -35.80 dém -25.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -36.54 dBm -26.54 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -26.60 dém -16.60 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57843 GHz 38,25 dbm 5525 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 21.24 dém -6.76 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.59285 GHz -46.42 cBm -21.42 dB
e —

]" 1

Date: 11.NOV.2019 23:20:54

i

Date: 11.NOV.2019 23:27:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:n : m
= Spe n
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [@1 avoPwr
Limit §heck PABS [ SPURIOGEGHEEKABS_ PAES
20 abipe_§PURIOUS LINE ABS ABS 20 chipe_$PURIOUS LINE ABS PAES
10 dem 10dBm
ode J" o | e 1\
-10 dBm ‘ l 10 dem \
SPURIDUS_LINE_ABS 20 dém \I i
-30 dBm ol 30 dem |
-40 dem ot -40 dBm B
-50 dam -50 dBm
50 dam 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHe 2.490 GH2 1.080 MHz 2.48873 GHz Z38,15 dim -13.15 dB 2.560 GHz 2.570 Ghz 100,000 kHz 2.56162 GHz .06 dbm -25.94 dB
2490 GHz 2.456 GHz 1,000 MHz 249597 GHz -24.78 dBm -11.78 d 2,570 GHz 2.571 GHz 200.000 kHz 2,57002 GHz -27.46 dBm -17.46 dB
2.496 GHz 2.499 GHz 1.000 MHz 249665 GHz -22.44 dBm -12.44 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57387 GHz -30.30 dBm -20.30 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -25.82 dBm -15.82 dB 2575 GHe 2 80 G 1,000 Mz S ereit oHe ~30-30 dom 1730 de
2500 GHz 2510 Gz SO0.000 kHz S.E0%e GHz +.17 dém -25.83 d8 2.580 GHz 2.595 GHz 1,000 MHz 2.58130 GHz -37.65 dBm -12.65 dB
T
| it [ o

Date: 11.NOV.2019 23:22:12

Date: 11.NOV.2019 232914

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-22

of 41



ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

| um o» Spect
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 db’.ue BPURIOUS LINE ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem ”‘ 10 dBm r[}
ode f} |{ 0 dem l \
-10 dam }’ ,L -10 dem J It
SPURIDUS_LINE_ABS '] [l 20 dem l 1 [
-30 dBm ’ ]L ﬂ hJ 4
40 dBm s "
el | L e
S AN
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,48926 GHz -48,37 dbm -21.37 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 20.14 dBm -9.86 d8
2.490 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -37.80 dém -24.80 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -26.51 dBm -16.51 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49646 GHz -36.93 dém -26.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -35.21 dBm -25.21 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -25.50 dém -15.50 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57795 GHz 35,71 dBm 2671 0B
2,500 GHz 2.510 GHz 100,000 kHz 2,50055 GHz 20.14 dém -9.86 d& 2.580 GHz 3.505 GH2 1.000 MH2 2.58545 GHz —46.44 dBm 21.44 dB
: . X . . .
)i L] il
Date: 11.NOV 2019 232133

Date: 11.NOV.2019 23:28:34

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum ué:' Spect
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck [ SPURIGUE GHEEKABS_ PAES
20 dbife_BPURIOUS LINE ABS 50 dblfE—$PURIOUS LINE ABS PASS
10 dém 10dBm
0 db
-10 dBm 'l —
SPURIOUS, LINE_ABS j [
-30 dam wu!"' v
_......_n" e
-40 dBm e -40 dém Ry L —
Bm -50 dem
-60 dBm -60 dBm
Start 2,475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2:49041 GHz -37.83 dBm -12.83 dB 2,560 GHz 2.570 GHz 100.000 kHz 256325 GHz 3.30 dBm -26.70 db
2,490 GHz 2,496 GHz 1,000 MHz 2,49598 GHz -25,59 dém -12.59 d8 2,570 GHz 2,571 GHz 200,000 kHz 2,57001 GHz -29.93 dBm -19.98 dB
2436 Gz 2.498 GHz 1.000 MHz 249685 GHz -23.39 dBm -13.39 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -30.92 dBm -20.92 dB
2,499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -28.02 dém -18.02 d8 2.575 GHz 5,580 GHz 1,000 MHz 257501 GHe 32,03 dBm 1903 dB
2,500 GHz 2.510 GHz 100,000 kHz 250314 GHz 3.24 dBm -26.76 dB 5660 GHz 5595 GH2 1.000 MH2 558019 GHz ~37.15 chm 515 B
‘ . . . . .
1 ] il
Date: 11.NOV.2019 232252 Date: 11.MOV.2010 23.26.53
TEL : 886-3-327-3456 Page Number 1 A7-23 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spect

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES

20 db’.ue BPURIOUS LINE ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS

10 dem q 10 dBm ﬁ

o0 de fJ ﬂ 0dem ‘ \

-10 dBm r \ -10 dBm { \

SPURIDUS_LINE_ABS r 1 l‘ [

-30 dBm e

N l
-40 dBm t
S O i ] ol .

- ‘ | -

SO dBm e —

-60 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248766 GHz -45.63 dBm -20.63 dB& 2.560 GHz 2.570 GHz 100.000 kHz 2.56544 GHz 18.70 dBm -11.30 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49600 GHz -39.03 dém -26.03 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -30.21 dBm -20.21 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49876 GHz -36.27 d&m -26.27 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57233 GHz -38.48 dbm -28.48 db
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -28.30 dBm -18.30 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57543 GHz 40,27 dBm Z27.27 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50060 GHz 18.97 dBm -11.03 d& 2.580 CHz 2.695 GHz 1,000 MHz2 2.68036 GHz ~43.85 dBm 18.85 dB
: . : . . .
)i ) e il

Date: 11.NOV.2019 23:32:22

Date: 11.NOV.2019 23:35:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

vectrum ué:' Spect
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GlinEARS_ PAES
20 abipe_§PURIOUS LINE ABS 20 chipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
” | ' ]
-10 dBm ‘ ‘i 10 dem '
SPURIDUS_LINE_ABS ]' \ 20 dem H I
-30 dBm: Mf—“' e 30 dBm
-40 dem sz 40 dem "
e P o]
S5 dem -50 dem
50 dem -60 dBm
Start 2.475 GHz 10005 pts stop 2.61 GHz | |[[start 2.56 cHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 249040 GH2 -38.23 dBm -13.23 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56660 GHz 2.12 dBrm -27.86 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49584 GHz -27.90 dém -14.90 d& 2,570 GHz 2,571 GHz 200.000 kHz 2,57001 GHz -31.19 dBm -21.19 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -25.31 dBm -15.31 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57131 GHz -32.23 dBm -22.23 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -29.77 dBm -19.77 d& 2.575 GHz 2 280 Ghs 1,000 MHz 2 e7506 CHe 3329 dBm 2029 de
2.500 GHz 2.510 GHz 100,000 kHz 2.50246 GHz 2.31 dBm -27.69 dB 5580 CHz 5505 CHs 1000 MHz 5 28000 CHe ~37 18 dam ERCTT
T - - - - .
Il ] il
Date: 11.NOV. 2019 23:33.02 Date: 11.NOV 2019 23:36:22
TEL : 886-3-327-3456 Page Number 1 A7-24 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]" 1

Date: 11.NOV.2019 23:38.42

i

= )
= Spe
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.90 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ Paks
20 db’_{“‘.‘ BPURIOUS LINE ABS 3 4 20 th‘n‘E SPURIOUS _LINE_ABS PABS
10 dém ” 10 dBm ﬂ
0de ” 0 dBm '| |
-10 dem | ( ]t -10 dBm =
| il l
AN AR o4 {
SPURIOUS_LINE_ABS ] ‘! ] 0 dém ; “ 1
-30 dém dem f
~ | | | \
-40 dBm -0 dBm %
dBm
P o | s S
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48725 GHz -44.63 dBm -19.63 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56817 GHz 21.25 dBm -8.75 db
2.490 Gz 2.495 GHz 1.000 MHz 249423 GHz -36.27 dBm -23.27 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -21.82 dBm -11.82 dB
2.496 GHz 2:499 GHz 1.000 MHz 249895 GHz -39.14 dém -29.14 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -39.14 dém -29.14 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -22.02 dBm -12.02 dB 5575 CH= 2 285 GHz 1,000 MHz > eaReT oHe 3859 dBm 2569 db
CERTNOES 2.518 GHz 100.000 kHz 250087 GHz 21.78 dBm ~6.22 2.585 GHz 2.595 GHz 1.000 MHz 2.58531 GHz -46.45 dBrm -21.45 dB
—_——

Date: 11.NOV.2019 23:.45:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:n . o
= Spe n
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avoPwr
Limit ¢heck PAES [ SPURIOGEGHEEKABS_ Faks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 3 20 thT‘P SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
ode (m.. e o e ok
-10 dBm . ] l\ -10 dem ‘{
e [ ) | l
SPURIOUS_LINE_ABS | —— ; |L 0 dBm h I
30 dem L, 30 dem T
-40 dem — -40 dem
B -50 dem
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | (| 'Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHe 2.490 GH2 1.080 MHz 2.49048 GHz 230,48 dam -5.48 2.555 GHz 2.570 Ghz 100,000 kHz 2.56077 GHz 3.08 dbm -26.52 db
2,490 GHz 2.456 GHz 1,000 MHz 2,49547 GHz -23.64 dém -10.64 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -28.92 dBm -18.92 dB
2436 Gz 2.499 GHz 1.000 MHz 2.49859 GHz -21.75 dém -11.75 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57243 GHz -28.07 dBm -18.07 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49988 GHz -24.91 dBm -14.91 dB 2575 GHe 2 e ane 1,000 Mz 2 o727 oHe ~25.45 dom 15 45 de
2500 GHz Zo1e Gz SO0.000 kHz ZE03LLGHz 3.14 dém -26.86 08 2.585 GHz 2.595 GHz 1,000 MHz 2.5549 GHz -40.38 dam -15.38 dB
Y
| I { e

Date: 11.NOV.2019 23.40:02

Date: 11.NOV.2019 23.47.04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-25 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ Paks
20 db’_{“‘.‘ BPURIOUS LINE ABS 5 4 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dém ” 10 dBm ﬂ
0de H 0 dBm { \
-10 dem T T -10 dBm
v | I\ , I t
SPURIDUS_LINE_ABS ] IJ 20 dBm { \ I
-30 dBm { Fl -3p dem J l
40 dBm A | 40 dBm
o Mw H )" M ﬂ\_
G " . Pgd e ;
et ot "y I P 3 .
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 248782 GHz =43,89 dbm -18.88 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 20.34 dBm -9.66 d8
2.450 GHz 2.496 GHz 1.000 MHz 2.49429 GHz -36.25 dém -23.25 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -22.29 dBm -12.20 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49734 GHz -37.36 dém -27.36 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -37.15 dem -27.15 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -21.61 dBm -11.61 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.58250 GHz 39.77 dBm 2677 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50086 GHz 21.02 dém -6.98 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.59366 GHz -46.46 cBm -21.46 dB

]" 1

Date: 11.NOV.2019 23:39:22

i

Date: 11.NOV.2019 23.46:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:n . o
= Spe n
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ Faks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS ABS 20 th_llP SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
ode ‘ ] oyt ! }
-10 dBm . J 1 -10 dem ‘
SPURIDUS_LINE_ABS T H l 0 dem I I
I |
-0 dom Mr 30 dem Y —_—
-40 dem - )
——— 40 dem —
B -50 dem
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHe 2.490 GH2 1.080 MHz 2.49032 GHz =32,93 dam -7.93 d8 2.555 GHz 2.570 Ghz 100,000 kHz 2.56299 GHz 1.91 dBm -28.00 dB
2,490 GHz 2.456 GHz 1,000 MHz 2,49572 GHz -25.28 dém -12.28 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.18 dBm -21.18 dB
2436 Gz 2.499 GHz 1.000 MHz 2.49847 GHz -23.85 dém -13.85 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57220 GHz -30.31 dBm -20.31 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -27.29 dBm -17.29 dB 2575 GHe 2 e ane 1,000 Mz 2 erera oHe ~30.84 dom 7 e de
200 GHz SamlbCHz 100.000 kHz 2.51298 GHz 2.09 dém -27.91 d8 2.585 GHz 2.595 GHz 1.000 MHz 2.58503 GHz -39.90 dBm -14.90 d&
Y
| I { e

Date: 11.NOV.2019 23.40:42

Date: 11.NOV.2019 23:.47:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-26 of 41



ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 7 / 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

oo 3

= Spe
Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dém Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHEGHBEKARS_ Paks
20 db’_{“‘.‘ BPURIOUS LINE ABS 3 20 GBHTIP' SPURIOUS _LINE_ABS ﬂ PABS
10 dém H 10 dBm H
0d J l 0 dem J \
-10 dem T ’ m -10 dem I

-30 dBm -3p dem f
-40 dBm e ‘l r 1 ﬂ -I! dBm

SPURIDUS_LINE_ABS ] ”| 1 -20 dem ,J‘ ‘Hrl :
\

L S l"k H i L Ly
Bm i f dBm
I SRR R ku o M\ " o
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248757 GHz -45.79 dBm -20.79 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 19.65 dBm -10.35 db
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2,490 GHz 2,496 GHz 1,000 MHz 2,49553 GHz -29.14 dBm -16.14 d& 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -33.68 dBm -23.68 dB
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30,000 MHz 1,000 GHz 1.000 MHz 859.66267 MHz -46.11 dBm -21.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 942.07146 MHz -46,41 dem -21.41 dp
1.000 GHz 2,490 GHz 1.000 MHz 2.15759 GHz -46.54 dBm -21.54 dB 1.000 GHz 2,490 GHz 1.000 MHz 1.94161 GHz -46.68 dBm -21.68 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31213 GHz -43,63 dBm -18,63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29955 GHz -43,67 dBm -18.,67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -40.45 dBm -15.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85256 GHz -40.55 dBm -15.55 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.80139 GHz -39.06 dBm -14.06 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.80389 GHz -39.21 dBm -14.21 dB
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30.000 MHz 1,000 GHz 1.000 MHz 933.34582 MHz -46.44 dBm -21.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -46,31 dBm -21.31de
1.000 GHz 2,450 GHz 1.000 MHz 2.14667 GHz -46.51 dBm -21.51 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.10000 GHz -46.45 dBm -21.45 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.32955 GHz -43,57 dBm -18.57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.13889 GHz -43,57 dBm -18.57 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94706 GHz -40.44 dBm -15.44 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86556 GHz -40.27 dem -15.27 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.79789 GHz -39.11 dBm -14.11 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77689 GHz -39.03 dBm -14.03 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.38879 GHz -39.57 dBm -14.57 dB 18.000 GHz 26,000 GHz 1.000 MHz 25.79326 GHz -39.53 dBm -14.53 db
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30.000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -46.36 dBm -21.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.07746 MHz -46.23 dBm -21,23d8
1.000 GHz 2,490 GHz 1.000 MHz 2.13873 GHz -46.66 dBm -21.66 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47684 GHz -46.36 dBm -21.36 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30487 GHz -43,51 dBm -18,51 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29181 GHz -43,55 dBm -18,55 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88056 GHz -40.41 dBm -15.41 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -40.34 dBm -15.34 db
10.000 GHz 18.000 GHz 1.000 MHz 16.15687 GHz -39.01 dBm -14.01 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.80189 GHz -39.24 dBm -14.24 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.79476 GHz -39.50 dBm -14,59 dB 18.000 GHz 26,000 GHz 1.000 MHz 25.78726 GHz -30.77 dBm -14.77 d&
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30.000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -46,20 dBm -21,20 dB 30,000 MHz 1,000 GHz 1.000 MHz 91492504 MHz -46.26 dBm -21.26 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.09205 GHz -46.61 dBm -21.61 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.15064 GHz -46.24 dBm -21.24 db
2.580 GHz 5.000 GHz 1.000 MHz 4.93298 GHz -43,39 dBm -18.39 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.14277 GHz -43,56 dBm -18.56 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99805 GHz -40.58 dBm -15.58 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.85606 GHz -40.50 dBm -15.50 dB
10,000 GHz 18,000 GHz 1.000 MHz 15.81939 GHz -39,11 dBm -14,11 dB 10,000 GHz 18,000 GHz 1.000 MHz 15.27192 GHz -39,14 dBm -14.14 dB
18.000 GHz 26,000 GHz 1.000 MHz 25.77076 GHz -39.46 dBm -14.46 dB 18,000 GHz 26,000 GHz 1.000 MHz 25.82126 GHz -39,38 dem -14,38 db
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30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -46.28 dBm -21.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.64168 MHz -46,43 dem -21.43 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13724 GHz -46.57 dBm -21.57 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.11440 GHz -46.49 dBm -21.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31310 GHz -43,70 dBm -18,70 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,96008 GHz -43,65 dBm -18.65 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86656 GHz -40.44 dBm -15.44 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85906 GHz -40.60 dBm -15.60 db
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30.000 MHz 1,000 GHz 1.000 MHz 945.94952 MHz -46,33 dBm -21,32 dB 30,000 MHz 1,000 GHz 1.000 MHz 801.65667 MHz -46,31 dBm -21.31de
1.000 GHz 2,450 GHz 1.000 MHz 2.31945 GHz -46.62 dBm -21.62 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.15412 GHz -46.56 dBm -21.56 dB
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30.000 MHz 1.000 GHz 1.000 MHz 897.47376 MHz —46.17 dBm -21.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -46.21 dBm -21.21 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -45.90 dBm -20.90 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -45.41 dBm -20.41 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.18341 GHz -43,58 dBm -18,58 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32810 GHz -43,59 dBm -18.59 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99505 GHz -40.46 dBm -15.46 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -40.51 dBm -15.51 db
10.000 GHz 18.000 GHz 1.000 MHz 16.17036 GHz -39.17 dBm -14.17 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.24642 GHz -39.19 dBm -14.19 dB
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30.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -46,28 dBm -21,28 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -46,39 dBm -21.39 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.10447 GHz -46.63 dBm -21.63 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.14121 GHz -46.46 dBm -21.46 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.94992 GHz -43.63 dBm -18.63 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.33294 GHz -43.49 dBm -18.49 dB
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30,000 MHz 1,000 GHz 1.000 MHz 877.59870 MHz -46.17 dBm -21.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 901.83658 MHz -46,31 dem -21,31 d8
1.000 GHz 2,490 GHz 1.000 MHz 2.15908 GHz -46.53 dBm -21.53 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.11936 GHz -46.42 dBm -21.42 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,34891 GHz -43,85 dBm -18,85 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30826 GHz -43,63 dBm -18.,63 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99855 GHz -40.34 dBm -15.34 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86356 GHz -40.23 dBm -15.23 db
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30.000 MHz 1,000 GHz 1.000 MHz 926.07445 MHz -46,56 dBm -21,56 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -46.23 dBm -21.23 d8&
1.000 GHz 2,450 GHz 1.000 MHz 2.48330 GHz -45.91 dBm -20.91 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -45.76 dBm -20.76 dB
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30,000 MHz 1,000 GHz 1.000 MHz 8B86.80910 MHz -46,22 dBm -21.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.95552 MHz -46,14 dBm -21,14 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13674 GHz -46.39 dBm -21.39 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47883 GHz -46.65 dBm -21.65 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,93443 GHz -43,60 dBm -18,60 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,01507 GHz -43,64 dBm -18.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89205 GHz -40.48 dBm -15.48 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99405 GHz -40.48 dBm -15.48 db
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30.000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -46,33 dBm -21,32 dB 30,000 MHz 1,000 GHz 1.000 MHz 713.26587 MHz -46.54 dBm -21,54 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.45500 GHz -46.61 dBm -21.61 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.31250 GHz -46.37 dBm -21.37 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.26519 GHz -43.85 dBm -18.85 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.92717 GHz -43.62 dBm -18.62 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.86306 GHz -40.44 dBm -15.44 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.95255 GHz -40.60 dBm -15.60 dB
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30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -46.09 dBm -21.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 894.08046 MHz -46.33 dBm -21.33 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.14617 GHz -46.53 dBm -21.53 dB 1.000 GHz 2,450 GHz 1.000 MHz 1.85055 GHz -46.45 dBm -21.45 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.93879 GHz -43,57 dBm -18,57 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.16454 GHz -43.,49 dBm -18.49 dB
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30,000 MHz 1,000 GHz 1.000 MHz 920.74213 MHz -46.45 dBm -21.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11094 MHz -46,17 dem -21,17 d8
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A -40 dBm A -
L — Fp——— NP, P P Pore [rpmm——— e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -46.25 dBm -21.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -46,09 dem -21,08 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.30406 GHz -46.53 dBm -21.53 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.15561 GHz -46.48 dBm -21.48 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,32423 GHz -43,74 dBm -18,74 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,16841 GHz -43,56 dBm -18,56 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85656 GHz -40,36 dBm -15.36 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87505 GHz -40,39 dBm -15.3% db
10.000 GHz 18.000 GHz 1.000 MHz 16.16286 GHz -39.16 dBm -14.16 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.80039 GHz -38,98 dBm -13.98 d&
18.000 GHz 26.000 GHz 1.000 MHz 25.82526 GHz -39.56 dBm -14,56 dB 18.000 GHz 26,000 GHz 1.000 MHz 25.80426 GHz -30.62 dBm -14.62 d&
( ) ( ) ).

Date: 11.NOV. 2019 235135

Date: 11.NOV.2019 23.52:39

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr
Limit heck PAES
SPLRIOUS | INE ABS BAES
5_LINE_ABS
P Y o rpm——— g S S
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz -46.04 dBm -21.04 db
1.000 GHz 2,450 GHz 1.000 MHz 2.12979 GHz -46.48 dBm -21.48 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.14760 GHz -43.70 dBm -18.70 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -40.52 dBm -15.52 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.78739 GHz -39.17 dBm -14.17 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.40579 GHz -39.48 dBm -14.48 dB

\ I

Date: 11.NOV. 2019 23.55.05

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

pect

Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit Fheck PARS
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
& Al (I -+0 dem A
L e e S i R I e P —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 899.41279 MHz -45.97 dBm -20.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -46.29 dBm -21.25 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.33484 GHz -46.49 dBm -21.49 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.11142 GHz -46.33 dBm -21.33 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33430 GHz -43,67 dBm -18.67 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.19599 GHz -43.51 dBm -18.61 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98655 GHz -40.45 dBm -15.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86906 GHz -40.37 dBm -15.37 db
10.000 GHz 18.000 GHz 1.000 MHz 15.79139 GHz -38.99 dBm -13.99 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.16786 GHz -38,93 dBm -13.93 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.79826 GHz -39.28 dBm -14,28 dB 18.000 GHz 26,000 GHz 1.000 MHz 25.75877 GHz -30.62 dBm -14.62 d&
( ) J ( ) ] Ve

Date: 12.NOV. 2019 00.09.26

Date: 12.NOV.2019 00.10:31

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

\ ) ]

Date: 12.NOV. 2019 00:12:56

@1 AvgPwr
Limit heck PaRS
SPLRIOUS | INE ABS BAES
5_LINE_ABS
— — T T,
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46.17 dBm -21.17 db
1.000 GHz 2,450 GHz 1.000 MHz 2.13426 GHz -46.54 dBm -21.54 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.96056 GHz -43.60 dBm -18.60 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98305 GHz -40.54 dBm -15.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.79389 GHz -39.18 dBm -14.18 dB
18.000 GHz 26.000 GHz 1.000 MHz 25.38879 GHz -39.60 dBm -14.60 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-40 of 41




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0018
30 Normal Voltage 0.0026
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0065
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage n/a
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0000
20 Battery End Point 0.0060
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.

3. By manufacturer declaration, EUT will automatically inhibit from operating outside the lesser

temperature range. (when temperature lower than -20 °C, EUT will be shut down automatically)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7C_CA

26dB Bandwidth

Mode | LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.85 25.23 30.69 34.76
Middle CH 29.73 25.23 30.63 34.76
Highest CH 29.79 25.28 30.45 34.76
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 30.03 34.83 39.72 -
Middle CH 29.85 34.76 39.88 -
Highest CH 30.03 35.04 39.80 -
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.85 25.38 30.63 34.76
Middle CH 29.67 25.18 30.57 34.76
Highest CH 29.91 25.28 30.45 34.69
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 29.97 34.76 39.64 -
Middle CH 30.03 34.97 39.64 -
Highest CH 29.97 34.97 39.80 -
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 29.85 25.18 30.51 34.76
Middle CH 29.73 25.18 30.51 34.69
Highest CH 29.85 25.18 30.33 34.76
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH 29.97 34.83 39.72 -
Middle CH 30.09 34.69 39.64 -
Highest CH 29.97 34.83 39.72 -
TEL : 886-3-327-3456 Page Number . A7C_CA-1 0f 110

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7C

QPSK

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+10MHz

rum - Spectrum
Ref Level 30.00 cBm  Offset 11,90 0B & RBW 1 MHz RefLevel 30,00 dBm  Offset 11,50 db & RBW 1 MHz
fo Att 30d8 SWT G.4ps @ VBW 3 MHz  Mode Auto FFT po Att 30.d8 SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.79 dBm| mili] 18.74 dBm)|
: 210 G 1 2.5054820 G
20 2.5039210 GHZ| - 2.5054820 GHz
. ndB 26.00 dB| dB 26.00 dB)|
04 \ ~| ABW 20.850000000 MHZ 104 / ~ BV N 25.225000000 MHZ]
] — VR T 83.9) Q factor \ 99.3)
A il
| i
od = o 0 e
Y Y
BUE! . -10d T
I l ‘
- |
20 d — T
A T \ | e
| a0-uefm— — o
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.51495 GHz 1001 pts 8pan 60.0 MHZ CF 2.512375 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.503921 GHz 17.79 dBm ndB down 25,85 MHz ML 2.505482 GHz 18.74 dBm ndB down 25,225 MHz
TL 1 2.499845 GHz -7.57 dém ndé 26.00 dB TL 1 2.499688 GHz -7.36 dem ndé 26.00 d8
T2 1 2,529695 GHz -7.64 dBm Q factor 53.9 T2 1 2.524912 GHz -7.37 dBm Q factor 95.3
L I ) L I ) -

Date: 12.NOV.2018 20.38.48

DCate: 15.NOV.2019 01:05:36

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

L ) ]

Date: 12.MOV.2018 21.01.38

ectrum Spectrum o
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.76 dBm| mili] 18.24 dBm)|
2.5282770 GHZ| M1 2.5278320 GHz
e ndB 26.00 dB| & e A 26.00 dB)|
04 | B 20.730000000 MHZ 104 / 25.225000000 MHZ]
] TSI ayfadtde VL 85.0| 7 Q factor 100.2]
0 di ,‘E ‘S 0 i‘
BUE! I( T -10d f ¢
20 d l\ 20 di — \
B AT . |~ ~ B
atdar aPas S -30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.53505 GHz 1001 pts 8pan 60.0 MHZ CF 2.534975 GHz 1001 pts pan 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,528277 GHz 18.76 dBm ndB down 25.73 MHz ML 2.527632 GHz 18.24 dBm ndB down 25,225 MHz
T1 1 2,520005 GHz -7.34 dBm nds 26.00 d8 T1 1 2.522238 GHz -7.95 dBm nds 26.00 da
T2 1 2,549735 GHz -6.88 dBm Q factor B5.0 T2 1 2.547463 GHz -8.40 dBm Q factor 100.2

L I J -

DCate: 15.NOV.2019 01:27.32

Highest Channel / 10MHz+20MHz

Highest Channel / 15MHz+10MHz

J

Date: 12.NOV.2016 211653

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 11,90 0B & RBW 1 MHz RefLevel 30.00 dbm  Offset 11,60 db @ RBW 1 MHz
o att 0ds  SWT  Od4ps @ VBW 3MHz  Made Auto FFT o att 30dE SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 17.14 dBm| MiL1] 17.49 dBm|
; 2.5458190 GHz M1 2.5587240 GHZ]
20 PP S ndB 26.00 dB)| 2 [ I ndB 26.00 dB)
w0 [ \ Bu ~ 20.790000000 MHz| 104 I - — \ EwT ™~ 25.275000000 MHz|
7 [V S T gaetar’ 5.5 [ T g factor \ 101.2}
! it |
od 0 !
-10 df -10 d
204 20 d e -
P e el tte A - T N
Ep — — 30
o]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.55505 GHz 1001 pts Span 60.0 MHz CF 2.557575 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.545819 GHz 17.14 dBm nd8 down 29,79 MHz ML 2.558724 GHz 17.49 dam nd8 down 25,275 WHZ
T 1 2,540005 GHz -6.43 dBm nd8 26.00 dB TL L 2,544838 GHz -9.03 dBm n 26,00 d8
T2 1 2,569795 GHz -9.34 dBm Q factor B5.5 T2 1 2.570112 GHz -8.89 dBm Q factor 101.2

L i ]

DCate: 15.NOV 2019 19:42:29

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7C

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

rum v
Ref Level 30.00 GBm  Offset 11,90 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 11,60 db @ RBW 1 MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att 30de SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.10 dém| mili] 16.38 dBm|
M 2.5112840 GHZ| 4 2.5091530 GHz
e A ndB 26.00 dB & - . ndB 26.00 dB
Pl - Ty Brp, 30.689000000 MHz| / N - Br A 34.755000000 MHz|
10 d A e 10 d - {
7 bl “afactor’ ™ 818 ] \U S Y & TN, 72.2
\
od \\ od y
¥ ; ‘
BUE! \\ 04 { }\
20 d = 20 di |
= 1 T
e v el L.
=1 - = v
-40d
-50 d -50 di
60 df -60 o
CF 2,515 GHz 1001 pts Span 60.0 MHz CF 2.517475 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.511284 GHz 17.10 dBm ndB down 30,689 MHz ML 2.509153 GHz 16.38 dBm ndB down 34,755 MHZ
TL 1 2,499655 GHz -7.95 dBm nds 26.00 dB TL L 2.499992 GHz -8.91 dém nds 26.00 d&
T2 1 2,530345 GHz -9.99 dBm Q factor BLE T2 1 2.534748 GHz -9.54 dBm Q factor 72.2

L ) ]

Date: 12.NOV. 2018 22.44.47

L I J -

DCate: 12 NOV.2019 23:39:56

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 16.41 dBm|
1 . 2.5207090 GHz
e AR ndB 26.00 dB & . PR ndB 26.00 dB
04 s B s 30.629000000 MHz 104 / ) Bu 34.755000000 MHz
T QMaTter 7y 82.6 ! v" v o[y 72.5
\ \
o L ' 0 d _%
-lod ‘/ ’1 -104d i
/ | } \
) - Y ‘L
i . P i "
T
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,530025 GHz 17.31 dBm ndB down 30,620 MHz ML 2.520709 GHz 16.41 dBm ndB down 34,755 MHz
T1 1 2.519476 GHz -9.05 dBm nds 26.00 d8 T1 1 2.517492 GHz -8.51 dBm nds 26.00 da
T2 1 2,550105 GHz -8.39 dBm Q factor 62.6 T2 1 2552248 GHz -9.19 dBm Q factor 72.5

L ) ]

Date: 12.NOV.2018 23.04.35

L I J -

DCate: 13.NOV.2019 00.02:32

Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

Spectrum - pectrum o
Ref Level 30.00 GBm  Offset 11,90 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 11,60 db @ RBW 1 MHz
o att 0d8 SWT  S.dps @ VBW 3IMHz  Made Auto FFT o att 30de SWT  9.5ps @ VBW 3MHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.43 dBm) MiL1] dBm
2.5496650 GHz 2.5432740 GHZ]
20 ndg 26.00 dB| 2 ~ ndg 26.00 dB|
— By -, 30.450000000 MHZ| / o BV 34.755000000 MHz
10d - A~ 10d -
7 \ oGt 83.7 7 QMackap~ -/ 73.2
| f | \
od 0 i +
| !
10 df -10 o T i
204 20d ’J !
e L P e PSR P \
a0 : — =30 W | -
- v >
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.555 GHz 1001 pts Span 0.0 MHz CF 2.552575 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.549665 GHz 16.43 dam nd8 down 30,45 MHz ML 2.543274 GHz 15.53 dam nd8 down 34,755 WHZ
T 1 2,539655 GHz -9.87 dBm nd8 26.00 dB TL L 2,535092 GHz -9.66 dBm n 26,00 d8
T2 1 2,570105 GHz -8.76 dBm Q factor B83.7 T2 1 2.569848 GHz -10.48 dBm Q factor

L J

Date: 12.NOV.2016 23:16.48

L i ]

Date: 13, NOV 2019 00:14:52

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG902328B

LTE Band 7C

QPSK

Lowest Channel / 20MHz+10MHz Lowest Channel / 20MHz+15MHz

rum v
Ref Level 30.00 GBm  Offset 11,90 0B & RBW 1 MHz ReflLevel 30.00 dbm  Offset 11,60 db @ RBW 1 MHz
o att a0ds BWT S.4ps @ VBW 3MHz  Mode Auto FFT o att SWT 0.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.77 dBm| mili] 4.90 dBm)
2.5226220 GHZ| 2.5 0 GHzZ
-
e _ . nday 26.00 dB & : ndB 26.00 dB
Nl e N\ 30.030000000 MHz| B et ik v 34.825000000 MHz
10d - B\{ VoS 10 ds 2y AV
i Q'factor 3 84.0 70 Tacty \ 72.2
{
od f od
; | il |
104 H ll -10d T \
20 d 20 di / |
f
4 | J i
P - Vi Tave) P s Wa .
- = e -
-40d
50 df -50 di
60 d -60 db
CF 2.51495 GHz 1001 pts Span 60.0 MHz CF 2.517425 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,522622 GHz 15.77 dBm ndB down 30.03 MHz ML 2.513859 GHz 14.90 dBm ndB down 34,625 MHz
TL 1 2,499905 GHz -10.03 dam nds 26.00 dB TL L 2.499942 GHz -11.01 dam nds 26.00 d&
T2 1 2,529935 GHz -10.48 dém Q factor 4.0 T2 1 2.534768 GHz -11.70 dBm Q factor 72.2
L I ) L I ) -

Date: 12.MOV.2018 21.41.20

DCate: 13.NOV.2019 00:49:33

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ectrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.89 dBm| mili] 16.33 dBm|
o 2.5223430 GHZ| 2.5290670 GHz
e A ndB 26.00 dB & 26.00 dB
/ =N e B ~, 20.850000000 MHz 34.755000000 MHz
10 d Al 10 d
7 TAYattor 4 84.5| 72.6
0 di 0
BUE! T‘ -10d
d | i
20 20
[ - Fa
] ! Sy =
o 5 e, |
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,522343 GHz 16.89 dBm ndB down 25,85 MHz ML 1 2.523067 GHz 16.33 dBm ndB down 34,755 MHz
T1 1 2,520065 GHz -9.41 dBm nds 26.00 d8 T1 1 2.517542 GHz -9.40 dBm nds 26.00 da
T2 1 2,549915 GHz -8.40 dBm Q factor B4.5 T2 1 2552298 GHz -9.09 dBm Q factor 72.6
L I ) - L I ) L

Date: 12.NOV. 2018 22,0355

DCate: 13.NOV.2019 01:16:36

Highest Channel / 20MHz+10MHz

Highest Channel / 20MHz+15MHz

Spectrum

&

Ref Level 30.00 dBm
Att

Offset 11,90 db & RBW 1 MHz

pectrum

Ref Level 30,00 dBm

&

Offset 11,50 0B w RBW 1 MHz

s,

L

- 30d8  SWT  04us @ VBW 3MHz  Mode Auto FFT o At SWT  0.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
Mil1] 16.44 dbm) Mil1] 14.21 dbm
s 2.5563690 GHz 2.5460220 GHz,
20 J" ndg 26.00 dB| 2 ndg 26.00 dB|
Jars et P iy B~ A 30.030000000 MHz i 35.035000000 MHz
104 by 10 TP ANt
T Vq factar N | 85.1] 1/ Bedbb’ WV 72.7
od | | ol i |
10 d } -10 di i—
\ !
i 20d f
a |

Date: 12.NOV.2016 2218:04

J

40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.55505 GHz 1001 pts Span 0.0 MHz CF 2.552525 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2556369 GHz 16.44 dBm nd8 down 30,03 MHz ML 2546022 GHz 14,21 dBm nd8 down 35,035 WHZ
T 1 2,540065 GHz -6.98 dBm nd8 26.00 dB TL L 2.534973 GHz -11.52 dbm n 26.00 dB
T2 1 2,570095 GHz -8.57 dBm Q factor BS5.1 T2 1 2.570008 GHz -12.60 dém Q factor 72.7

L i

J

Date: 13.NOV 2015 233917

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG902328B

LTE Band 7C

QPSK

Lowest Channel / 20MHz+20MHz

N/A

Date: 14.MOV. 2018 00:25.41

G
Ref Level 30.00 cBm  Offset 11,590 0B & RBW 1 MHz
o att 30dB SWT  11.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 15.23 dBm|
" 2.5166230 GHZ|
e - ndB 26.00 dB
104 o Y sBE 39.720000000 MHz
B 7 A TG Rt 63.4
0 dém: £
}
-10 dBm T
20 dBm !
R
30 dey Y
< dam
=50 dom
-60 dBm
CF 2.5199 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Ti X-value | ¥-value | __Function | Function Result |
ML 2.516623 GHz ndB down 35.72 MHz
T1 1 2.5 GHz nds 26.00 dB
T2 1 2,53972 GHz  factor 63.4

Middle Channel / 20MHz+20MHz

N/A
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 2519416 GHz 15.42 dBm ndB down 39.58 MHz
T1 1 2,51502 GHz -10.77 dam nds 26.00 dB
T2 1 2,554 GHz -11.57 dém  factor 63.2
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Highest Channel / 20MHz+20MHz

N/A

Date: 14.NOV.2016 011422
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,533876 GHz 15.06 dBm ndB_down 39.8 MHz
TL 1 2,53012 GHz -10.60 dBm nd8 26.00 dB
T2 1 2,56992 GHz -11.76 d8m Q factor 63.7
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